ZER - El A

PARTS CATALOG

GM12000ED

Inverter Generator




##48 (Crankcase)

= 558 L= PR
?oj.? ?P;'Ef*:.g Rl Description Qjaﬁn%ity

1 3020. T92. 001V. 00. 00 TSk GASKET, CYLINDER HEAD 1
2 3170. 188. 002V. 00. 00 ENE12X 20 SET PIN 2
3 1000. T92. 001V. 00. 00 it 2 4 A CRANKCASE BODY 2
4 3150. 188. 001V. 00. 00 35X 52X 7 0IL SEAL 1
5 1220. 188. ROO1V. 00. 00 [JEZ&#K PRESSURE LINE BOARD 1
6 5787. 06012. 00. 01 WA (6X12) BOLT, 6X12 1
7 0135. T92. 003V. 00. 00 ML R 2R AR OIL SENSOR ASS MODULAR 1
8 1260. 188. 001V. 66. 00 BOHIEAE T @12 WASHER, DRAIN BOLT 1
9 1250. 188. 001V. 00. 20 O IZFEM12 X 1. 5 X 15 DRAIN BOLT 1
10 5787.06012. 00. 01 WZHE (6X12) BOLT, 6X 12 1
11 1230. T92. 001V. 16. 00 MLy R A OIL GAUGE ASS 1
12 3170. 188. 001V. 00. 00 SENLEH8 X 12 SET PIN 2
13 3130. T92. 001V. 00. 00 0T 254 PE 2. 65X D 11.8 0 TYPE SEALING RING 1




% (CRANSHAFT PARTS)
55 FEHES . . o e
No. Part No. Rl Description Quantity
1040. T92. 001V. 61. 00 I il A CAMSHAFT ASS 1
0180. T92. 002V. 60. 00 Hh Ak 20 44 CRANKSHAET 1
1060. T92. 001V. 00. 00 T~ 17 2l BALANCE SPINDLE 1




i#h#E s (Crankcase cover)

] =] W EL

- FET. B s
1 5787. 08042. 00. 01 IE R (8 X 42) BOLT, M8X42 7
2 3150. 188. 001V. 00. 00 WHIE 35 X 52X 7 OTL SEAL 35X52X7 1
3 1010. T92. 001V. 00. 00 it i A 25 CASE COVER 1
4 3040. T92. 001V. 00. 00 it 2l A CRANKCASE COVER 1
5 1240. T92. 001V. 00. 00 DIRGBNR e OIL FILTER PLUG 2
6 1020. T92. 001V, 00. 00 AL IR PRESSURE TRANSDUCER 1




Bk FEY (IGNITION SYSTEM)

— = —
- T S m

1 2050. D88. 001V. 00. 00 78 HL 2R ZH A CHARGE COIL 1

2 5787. 06030. 00. 01 12 (6 X 30) BOLT, 6X30 2

3 5787. 06008. 00. 01 IR (6X8) BOLT, 6X8 1

4 2090. T92. 001V. 00. 00 JEAR FIXER, CHARGE COIL 1

5 2040. T92. 004V. 00. 00 KEC AT FLYWHEEL 1

6 2100. T92. 0040. 00. 00 Ak R IGNITION COIL 1

7 5787.06025. 00. 01 124 (6 25) BOLT, 6X25 2




HIL#HM ( Cylinder head parts)

= = =
}%‘jﬁ EHHET FHAF LR Description i&g.
No. Part No. Quantity

1 0900. 68105. 00. 01 B P XL IEFE (6 X 8X 105) STUD, INTAKE PORT 2

2 5787.06012. 00. 01 2R (6X12) BOLT, 6X12 3

3 2230. T92. 001V. 00. 00 | FRE UPPER DRAFT HOOD 1

4 0010. T92. 001V. 00. 00 YRR Sk CYLINDER HEAD ASS 1

5 2160. 168. 0010. 00. 00 KA TE SPARK PLUG 1

6 0900. 08037. 00. 01 Xk B4 (8 X 37) STUD, EXHAUST PORT 2

7 3100. T92. 001V. 00. 00 HERE BAFFLE PLATE 1

8 5787. 06008. 00. 01 AR (6X8) PLATE BOLT 1

9 2230. T92. 002V. 00. 00 TSR E UNDER WIND GUIDE 1

10 M5787. 10080. 05. 01 P2 (10X 1. 25 X 80) BOLT, 10X1.25X80 4

11 2180, 168, RA18V, 00,00 | ‘K{rFEE ] 120MM Wrench, Spark plug 120MM 1




4T3k (CYLINDER HEAD)

= = =
}%‘jﬁ EHHET FHAF LR Description i&g.
No. Part No. Quantity

1 5787.06020. 00. 01 1EF2 (6X20) BOLT, 6X20 4

2 0001. T92. 001V. 00. 00 H ki CYLINDER HEAD COVER 1

3 3000. T92. 001V. 00. 00 T S 55 H GASKET, CYLINDER HEAD 1

4 7061. T92. 002V. 00. 00 T i) PACKING, BREATHER CHAMBER 1

5 7061. T92. 001V. 00. 00 R CAP, BREATHER CHAMBER 1

6 5789. 05010. 00. 01 A AL (5 X 10) BOLT, FLANGE, 5X10 4

7 7080. T92. 001V. 00. 00 HLIMPEM  22%19. 5%13. 5 EGLF4E |OIL STRAINER 1




B2 (Engine Starter)

= = = —
1 2030. T92. 001V. 63. 00 KA RS FLYWHEEL FAN 1
2 2020. T92. 001V. 00. 00 shE STARTER SLEEVE 1
3 6177. 16000. 06. 01 BEHF (M16X 1. 5) NUT, (M16X1.5) 1
4 2000. T92. 2710. 04. 02 WL S a1 RECOIL STARTER ASS. 1
5 5787. 06012. 00. 01 BZAE (62X 12) BOLT, 6X12 5




AR, (Air distribution)

3 =] =

T;g i;i?ﬁé TR ALK Description Qfa&n%ity
1 5787.06012. 00. 01 12 (6X12) BOLT, 6X12 4
2 0100. T92. 001V. 00. 00 PR A ROCKER ASS 2
3 0090. 188. 001V. 00. 00 ST CAP, EXHAUST VALVE 2
4 1120. 188. 001V. 00. 00 el VALVE COLLET 4
5 0060. T92. 001V. 00. 00 AT PR RETAINER, VALVE SPRING 2
6 0040. T92. 001V. 00. 00 AR SPRING, VALVE 2
7 0085. 188. 001V. 00. 00 P OIL SEAL, INTAKE VALVE 1
8 0020. T92. 001V. 00. 00 AT (®FED39.5) INTAKE VALVE 1
9 0030. T92. 001V. 00. 00 HEATT (R 034) EXHAUST VALVE 2
10 0080. 188. 001V. 00. 00 HE IR R SPRING UNDER SEAT, EXHAUST VALVE 2
11 0160. T92. 002V. 00. 00 HEAT PUSHER 2
12 1030. 188. 001V. 00. 00 HEAE TAPPET 2




3
|

e Z2ypE%:  (Carburetor, air filter parts)

= = = —
Toj.g ;ZE?II\%])? AT Description ijzn%i ty

1 2280. T92. C0O2V. 00. 00 ARt AIR CLEANER ASS 1

2 2370. T92. 001V. 00. 00 FAE AIR DUCK 1

3 2330. 188. C130. 00. 22 e FUEL TUBE 1

4 2260. T92. 0090. 00. 00 Ah i B 1 CARBURETOR ASS 1

5 3090. 188. 005V. 00. 00 YA STEEL GASKET 1

6 3080. T92. 001V. 00. 00 Al YAy GASKET, CARBURETOR 1

7 2300. T92. 002V. 00. 00 1 B R BLOCK, CARBURETOR 1

8 3060. T92. 001V. 00. 00 RO GASKET, INLET PORT 1

9 2290. T92. 001V. 00. 00 MLZH 7 B A5 SO SUPPORT, ATRCLEANER 1

10 5787, 06012, 00. 01 A2 (6 X 12) BOLT 1




PlihZE  (OIL PUMP)

e ke d A LH LR Description 18
No. Part No. Quantity

1 1900. T92. 001V. 00. 00 R DI, 5 STEEL BALL 1

2 1150. T92. 002V. 00. 00 IR ERYINE S OIL PUMP VALVE SPRING 1

3 3130. T92. 002V. 00. 00 ORI K Jis PE @ 3. 55X ©42. 5 MODEL O RUBBER RING 1

4 3170. 188. 001V. 00. 00 ENTE8X12 SET PIN 2

5 6240. T92. 001V. 00. 00 DIRGERSA G OIL PUMP ASSEMBLY 1

6 5787.06020. 00. 01 5 (6X20) BOLT, M6X20 3




S

Bl /752 (CRANKSHAFT/PISTON)

= = = —
1 0190. T92. 001V. 00. 00 JEFFARAE Connecting rod ass. 1
0190. T92. 001V. 00. 01 JERT IR AR Bolt, Connecting rod 2
0190. T92. 001V. 00. 02 ENT 75 Cover , Connecting rod 1
0190. T92. 001V. 00. 03 AR Body, Connecting rod 1
2 0200. T92. 001V. 00. 00 5 2E Piston 1
3 0220. T92. 001V. 00. 00 T Piston pin 1
4 0230. 188. 001V. 00. 00 5 LA R Clip, Piston pin 2
5 0210. T92. 001V. 00. 00 AL Piston ring ass. 1
0210. T92. 001V. 00. 01 F—A First air ring 1
0210. T92. 001V. 00. 02 o 70 Second air ring 1
) 0210. T92. 001V. 00. 03 WAL A 0il ring ass 1
5.3.1 0210. T92. 001V. 00. 04 il i 2R Scraper ring 2
5.3.2  10210.T92. 001V. 00. 05 JaES Set off ring 1




3
L
i

JE5h ML (STARTING MOTOR)

=, 2 ) = RUSI=N
= D T TR
3170. T92. ROO1V. 00. 00  |JEfEH ®8X 10 SET PIN 2
2070. T92. AO1V. 00. 00 AL AL STARTING MOTOR PARTS 1
5787. 08050. 00. 01 B A48 X 50 BOLT, 8X50 2




B ZE (4 (SPEED ADJUSTMENT BASE PARTS)

= 3 L= b L

?{f A"P’:iiq:.j5 TR Description Qja&rfi ty
1 1140. T92. 001V. 00. 00 LR PULLING ROD 1
2 1160. T92. 001V. 00. 00 ol VR JE FINE DAJUSTMENT SPRING 1
3 5787. 06030. 00. 01 B2 (6 X 30) BOLT6 X 30 1
4 1180. T92. 001V. 00. 00 R A R A SPEED ADJUSTMENT BASE ASS. 1
5 1150. T92. 003V. 00. 00 RN RETURN SPRING 1
6 1130. T92. AO1V. 00. 00 PEbr SPEED ADJUSTMENT ARM 1
7 1170. 168. 001V. 00. 20 TRV E R M6 X 21 QUADRATEBOLT 1
8 6177. 06000. 00. 01 IERE (M6) NUT 1
9 1110. 188. 001V. 67. 00 B DR 5X D17TX1.0 WASHER, SWAY BAR 2
10 1100. T92. 001V. 00. 00 PR ROD, GOVERNOR 1
11 3150. 188. 003V. 00. 00 FEFTFIME 8 X 14X 4 OIL SEAL, SWAY BAR 1
12 1120. 188. 001V. 00. 00 PR AT B SPLIT CLIP 1
13 1070. T92. 001V. 00. 00 1 1 e 2 A CENTRIFUGAL GEAR ASS 1




10
BEAES (Muffler parts)
=) 2 % = Sepe L
?oﬁ 12514:1]\%])? AT Description jS[n%ity

1 2400. 560. 0230. 00. 00 A A 2l Muffler ass. 1
2 5787.08016. 00. 01 MEHE M8 X 16 Bolt 1
3 3100. 188. 006V. 00. 00 Vehaakr Yan Gasket, Muffler 1
4 7244. 08000. 00. 03 HE Spring washer 2
5 5787. 08025. 00. 01 WA M8 X 25 Bolt 2
6 6170. 08000. 00. 01 7N A NEREMS Nut 2
7 2410. 520. 0110. 00. 00 HAE Exhaust pipe 1
8 3100. T92. 001V. 00. 00 A O HE Intake gasket 1
9 5787.06012. 00. 01 B2 M6 X 12 Bolt 1
10 2290. T92. 001V. 00. 00 75 i A 37 JE Air filter holder 1




EALE/F (STATOR & ROTOR PARTS)

= 37 =) =
- yT. B D

1 5789. 05010. 00. 01 I242 M5 X 10 Bolt M5X 10 3

2 5789. 05018. 00. 01 124 M5X 18 Bolt M5X18 5

3 4060. 520. 001V. D7. 00 AL o Bottom cover, Stator & Rotor 1

4 4020. 560. 008V. 00. 00 W AR L AVR ass. 1

5 PR Connecting block ass. 1

6 FE I 2HL A4 Brush ass. 1

7 0021. 10283. 05. 01 IR Bolt 1

8 4100. 520. 003V. 20. 00 PR Washer 1

9 5789. 06195. 04. 01 IR M6X 195 Bolt 4

10 5783.05235. 04. 01 BEFE M5 X 234 Bolt 2

11 0093. 05000. 00. 03 HE D5 Spring washer ®5 2

12 0889. 05000. 00. 01 H 2R M5 Caulking nut 2

13 4010. 520. 001V. 00. 00 X5 Support, Stator & Rotor 1

14 4000, 560. 4180, 00, 00 HLALZE A Stator & Roter ass. 1




.22 (Frame)

= = = ey
FN?O% 4‘;2514:]1\%;5 T AT Description Quia&n%ity

1 3331. 560. 8011. D7. 00 BLEEE A Frame components 1

2 3350. 520. 003V. 00. 01 Y = JHE A Shock absorbing seat A 4

3 6177. 10000. 05. 01 WAL AAMEREMI0 X 1. 25 Locking nut with disc 4

4 6177. 08000. 00. 01 AL B A IR RENS Locking nut with disc 6

5 7341. 855. 001V. 21. 00 R R-type bolt 2

6 2997. 560. 8010. 00. 00 B Wheel axle 2

7 4100. 520. 004V. 00. 00 AEbR-F- 2416, 5%30%2 Non-standard flat pad 2

8 3332. 572. 002V. 00. 00 BT Front wheel 2

9 5787.06012. 00. 01 R FEMG X 12 Bolt 4




10 3410. 520. 004V. 00. 00 |FHEALZE 5 MR IER 2L Connecting line 1
11 8621. 06000. 00. 01 A E BB External tooth washers 1
12 6177. 16000. 06. 01 HERHIERIM16 X 1. 5 Bolt 3
13 3365. 520. 001V. 00. 00 FRL S 28 7 4 e Motor bracket support seat 1
14 6177. 10000. 06. 01 AL AAMEREM1I0 X 1. 5 Bolt 2
15 3146. 520. 8020. D7. 00 S Holder 2
16 5787.08016. 00. 01 i FEIEAEME X 16 Bolt 4
17 3360. 460. 002V. 00. 00 |Ja = Shock pad 2
18 5787.06025. 22. 01 7 AL IR MG X 25 Bolt 2
19 6951. 560. 8020. 00. 00 | FHEIfZk Battery cable 1
20 6951. 560. 8010. 00. 00 L fR 28 Battery cable

21 3330. 520. 122V. D7. 11 L i Pressing plate 1
22 2460. 522. 017V. 00. 00 CERiD Storage battery 1
23 4821. 520. 8010. D7. 00 BT A Handle plug 2
24 5787. 08050. 00. 01 ity BLIEFEMS X 50 Bolt 2
25 0185. 460. 001V. 00. 00 |#& Gasket 4
26 5010. 520. 8010. 00. 00 | F-FE4E 3k Hand plug 2




-—2
M# (Panel)
= ] = RUSI=N
= D e TR
3370. 560. 8010. D7. 99 R G Control panel combination 1
MR G B Panel rear cover 1
5787. 06012. 00. 01 TR ME X 12 Bolt 4




R it A8

(Fuel tank components)

= 31 =] =

- T Rl e
1 3200. 520. 8010. P7. 00 AR Tank 1
2 4100. 460. ROO1V. 20. 00 |FEAR-FE d6xD25x1.5 Non standard flat pad 4
3 5787. 06025. 00. 01 i BEIEFEME X 25 Bolt 4
4 3696. 560. 0020. 00. 00 IR OERE 10X $17 1420mm Gas connection 1
5 6659. 560. 8020. 00. 00 TR IE IR Two stage pressure reducing valve 1
6 5787.06012. 00. 01 T B IEAEME X 12 Bolt 3
7 3696. 560. 0060. 00. 00 IR 10X $17 K:280mm Gas connection 1
8 2360. 458. 003V. 00. 00 HIIN I D8 Tubing clamps 2
10 3208. P70. 001V. 00. 00 e Filter tip 1
11 2330. 188. C130. 00. 21 W 0il tube 1
12 2360. 560. 0010. 00. 00 Bi i Hoop 5
13 3696. 560. 0050. 00. 00 WA UERE ¢10X ¢17 K240mm Gas connection 1
14 6658. 560. 8010. 00. 00 PR ESK Gas joint 1
15 2360. 458. 005V. 00. 00 HIEME I D9 Tubing clamps 1






